2.000—2, 001 BUMPER 2.000—~2, 001

INDEX PART SUG. ; PER INDEX PART SUG. PER
NO. NO. LIST DESCRIPTION AND MODELS i fers iz Lo DESCRIPTION AND MODELS e
BUMPER BUMPER—Continued
2.000 BUMPER ASSEMBLY : ' 2.000 BUMPER ASSEMBLY - Continued
305683 Frond 5 ao s e sleta o Fa o E0S150K =1 262156 Rear. + . + . 190u~3—3a—4—5—6—7—8 1
304454 VR RTONT oty s o T i 120B-120BA 1 367024 o T e et ST S 3 1
315877 Front . . . 1200-120CA-120CD-138CD 1 6759 150.003) Screw 1/2-20 x 1 hex hd-18t ;
320610 Front ('Supersedes 315812) . . 115C 1 Series X
224190 T T e 1600-1700 1 7865 (50.0031 Screw 1/2-20 x 1-3/8 hex hd 120~
324196 Front . . . 1601-1A-1D-2-1701-1A-2 1 1204-1800-1-1A-3-3A~4-5-6-7-8 X
325001 LN e R L N +1703-34-5 1 7843 [50.003) Screw 1/2-20 x 1-1/2 hex hd 120
354801 Front (Super 348269). . . . . 1800 1 thru 17th Series X
354800 Front (Super 341791). . . . . 1801 1 303591 (50.003) Screw 1/2-20 x 1-1/2 hex hd. . 120
241760 Pront . . . . 1801A~3-34-4-H-6-7-8 1 thru 19th Series X
256832 o N S i .. 1900 1 303204 (50.092} Screw 1/2-20 x 1-~1/8 spl hd. . 120 X
347328 Feoad e e e o (11900 1 0304570 (50.092} Screw 1/2<20 x 1-1/8 spl hd
362231 e A e e S T 120-120BA-120C-120CA-120CD-138CD X
262850 BEONt o 4 i a et ps ce SERHASIE 4 324620 (50.092) Screw 1/2-20 x 1-1/8 spl hd
362835 BEORE it ot B e e OB N 1601~1A-1D-2-1701-1A~2-3-34-5 X
362157 Front . e v+ ooa . 1906-7-8 1 341899 (50.092) Screw 1/2-20 x 1-1/8 spl hd
' 208314 Rear (Without T.R. For 892) . .120 1 1800-1-1A-1900-1 ¥
308083 Rear (Without T.R. Not with 892) 216446 (50,092} Screw 1/2-20 x 1-1/4 spl hd
120-1204 1 115C~1600-1700 X
*0311513 Rear (Without T.R. For 992 with - 341884 {50.092) Screw 1/2-20 x 1-1/4 apl hd. 1803~
- BRI T el . 120B 1 ZA—4 BT -B-1901 43~ Fh~ 45678 ' X
*204455 Rear (Without T.R. For 992 without 232298 {50.092) Serew 1/2-20 x 2 spl hd . . 17035 X
wellls o v v 0 v v 0 v L - 120B 1 315912 (50.092) Screw 1/2-20 x 2-1/8 apl hd
304455 Rear (Without T.R. For 997) . 120B 1 1600~1-1A-1D-2 X
304563 Rear (Without T.R. Not used with 330221 (50.241) Washer (Super 221981)
[ i SR R . » 120B-120BA 1 18th & 19th Series X
315876 Rear (Without T.R. Not used with 5123 (50,200} Washer 1/2 plain. . . .18th Seriea b
1092-7}, . . . . 120C-120CA-120CD 1 5510 {(50.220} Lockwasher 1/2. . . . . h
215911 fear (Without T.R. For 1090-1-2-7) 120 thru 171.h Serxea' i
120G-120CD-1%8C0 1 220563 {50.161) Nut & Lockwasher
315811 Rear (Without T.R. For 1083-4-5 6~ 120C~120CA-120CD-138CD-115C 4
B i e e 11564 1 7008 (50.100) Nut 1/2-20. ., 120 thru 17th Series X
215910 Rear {th.hout. 1, R For 1082-71115C 1 7156 (50.120) MWut 1/2-20 Marsden type
224172 Rear {Without T.R.} . . .1600-1700 1 18th & 15th Series 4
220915 Rear (Without T.R.} 304970 (50.161) Screw Boss. .1208-120BA~120C~120CA
16011-1A~1D-2-1701-14~2 1 ~120CD-128CD-115C 4
333997 Rear (Without T.R.) . . .1703-34-5 1 6516 (50.003) Screw 1/2-20 x 1-1/4 hex hd
3h4784 Rear (Without T.R.) (Super 348270) 19th Series X
: 1800 1 367583 (50.092) Screw 1/2-20 x 1~3/8. . . . .T1900 2
354695 Relear f]mhout T.R.) (use with i{gg% ; 7322 (50.200) Washer 1/2. . . . . . .19th Series X
----- PR 29 (50.200) Washer 1/2. . . . . , .19th Seri
341860 Rean (Without T.R.) & & o o . 1801 1 s s el
354694 Resr (Without T.R.} (use with body
A Reae (Wiihout B..) Jo0ti-sucqs 1 | 2001 BAR, Bumper
1 ear 11h0ou gr
5%131% Rear (Without T.R.) (use with 303626 Fromt © v v v 0 v vl 120-1204 1
bodies s ey ) A SR i806~7 1 316019 ;I“Oﬂt. PR R I i TR e T . 11& i
m;ﬁ Bear (snperaedes 30319.8] (Hit'h 316019 Ont- R TR PR e S = .1600—1?00 1
) i, A SR T RS N 120 % 530887 Front (Super 0304575) ,1208~120BA-
304702 Rear (With T.R. For 995-4-5-6-6-9) 1209'120““12009'1330?5}%931};}2 :
; i ‘ 240487 Frofsy . e o 8 a e o LI
3‘{'5‘222 Sl giBL 233;;;5;633_"5 4 354802 _ Pront (Super 341790). . . . 1800-1 1
= 3. s e, dmGuecy 1 | BT pom .. iSOi-Skes67s 1
- L2 e N it~ ‘. .
315987 Besr (WIAR 7\, Bor 1090-1-2- ;%805 1 362177 Fromt . . . . .1901A-3-3A-4-5-6-7-8 1
315997 Rear (With T.R. For 108%-4-5-6-8- 303632 Rear {Without T.R. Not with 892)
) i S T L Rt S 4 3 e 303682 Rear (Without T.R. For 392}20-11223 i
i .R. For —71 . 11 1 ; o - L.
S T N in 304580 Resr (Without T.R. Not with 992-7-
324785 Rear (With T.R.}. 1601-1D-2-1701-2 1 109270 « . . o phaghars et s
333996 Rear (With T.R.). » . . . . 17035 1 . ~120CA-120CD 1
348%4 Renr IMEVh TR:)o . ililoos s 1800 1 304580 Rear (Used with 992-7-1090-1~2-7)
248365 Boar dh TR b s 1801 1 1208~120C~120CD-138CD 1
248474 Rear (With T.R.}, . . . . 180345 1 * In the spare wheel compartment floor on the first
256834 Rear {Not used on 148%-9%). 1900-1 1 run of 992 bodies there i2 a 5 inch well 7 inches
264879 Rear (Used with bodies 14B3-93) deep which extends theentire width of the body. On
1900-1 1 the later model 992 bodiles thia well iz omitted.
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2.001~-2.0050 BUMPER 2.001—2, 0050
A Sy  DESCRIPTION AND MODELS FER | 'MDEx PART SUS  DESCRIPTION AND MODELS e
BUMPER—Continved BUMPER—Continved

2.001 BAR, Bumper = Contlnued 2.003 DOUST SEAL, (rear) grommet
315813 Rear (Without T.R.} . . ... 115 1 308226 Right . . . . ,120-120A-120B~120BA 1
324173 Rear (Without T.R.} . . .1600-1700 1 308225 Left. . . . . .120-120A-120B-120BA 1
320937 Rear (Without T.R.!}
1601-1A-1D-2-1701-14-2 1
240489 Rear (Without T.R.) . . .170%-3A-F 1 2.004 EMBLEM, Bumper
354785 Rear (Without T.R.) (Super 3?;{8)8}1 - 304466 {¥ith T.R. For 992-7-1090-1-2-7)
1208-120C~120CD-138CD 2
Z41912 Rear (Hlt.hou.t. T.R.} 1801A-3-34-4-5 1 304913 Bolt (With T.R. For 992-7-1090-1- e T
gg%g;g ot e iR 1805"?' : yrislos 2 120B-120C-120CD-138CD 2
EAL SN LA A ) 10 (50.220) Lockwasher (With T.R. For 992-7-
304810 Rear (With T.R. For 993—4—5—6—-8—9— 55 ? 1090~1-2-7 ). 1208-120C~120CD-138CD 2
1093-4-5-6-8-9). .120B-120C-120CD 1 7008 (50.100) MNut (With T.R. For 992-7-1090-1-2-
316829 Rear (With T.B.). o o« 5 & « 1150 1 ?} R -1208-12%1%13801} 9
32477% Rear {With T.R.). . . . .1600-1700 1
324786 Rear (With T.R.). 1601—11}-2—1’,731—5 1
240546 Heal (WAL 3R bo wie 40 e 17055 1 | 2.0045 GUARD & BARS ASSEMBLY, Bumper front
ith T.R.) (S ) !
So47ed PO R o e i o T e R i S ¥ e 1 gy 1801 1
348473 Rear (With T.R.). . 1803-4-5-6-7-8 %
812 Rear Assembly . .« . .+ . . 1900-1
336832 Roar, emMY ottt vt 19000 1 | 2.005 GUARD ASSEMBLY, Busper
362178 : Rear Assembly. 1901A—3—3A—4—5-6 7.8 1 348852 Front « » » . 1801A-3-3A-4-5-6-7-8 2
302627 (50.093) Pin . . . .. i e EADSTEON A 351374 Pront (Auxiliary) . . . . . DE1801 1
555512 (50,2200 Lockwasher. . . . . . « . 120-1204 4 356823 Front (Auxiliary} . . « . . . 71900 4
EERO A0, 4000 WL .. e el 120-120A 4 371030 Pronl A BaAT, kool e 11900 4
348929 (50.003) Bolt 5/8-18 x 2-1/4 hex hd
1801A-3-3A-4-5-6-7-8 2
¥ BOLT, bar (front) hole cover - 3h1532 Folz. % % -\ e e 1801 2
o ured) i 3891 (50.200) Washer 5/8 plain
L e A s AT L gy 11900 NG PR €
e S T 326794 (50.120} Nut 5/8-18 Marsden type
7163 (50.1003 Mut 5/16 x 18 hex.. . . . . . Ti%00 3% 1801A-3-3A-4-5-6-7-8 2
5506 (50,220} Lockwasher 3/8. . . . . . . .T1900 4
G s ST, Dowpey | 7306 (50.100) Nut 3/8-16 hex. . + » « . . . 71900 4
305340 Front Right . 120~120A~120B-120BA-
120C~120CA~120CD-138CD-115C 1
305339 Front Left. . 120-120A-120B-120BA- 2,005 GUARD, Bumper
190C~120CA-120CD-128CD-115C 1 faas . e e
324211 Front & Rear.lﬁOO—l—iA—lD—Z—l?OO-s} 215678 L 0-120CA-120CD-138CD 4
1“'2"3‘3““5“1800'1'”‘”3‘3“"4"5;_8 3 315815 (Use with acorn head bolt). . 115C 4
. (U ke
s o it s, ) § | 58 oo Vit e e el 3
356852 front . .1900-1-1A-3-3A-4-6-6-7-8 2 T P o . 1601-1A-1D-2-1701-14-2 4
305342 Rear Right {Without T.R. Not with T TR T el N e e ATO%EA5 . 4
992-7-1082-7-92-97). . . 120-120A 348211 Front and Resr. . . . » » . . 1800 4
-1203-1205;\—12}2{:—12%0;-1%000;;%5? 1 241934 S o
4541 Rear Right (Without or = R .
2 1082-7-92-7-1090-1), . 120B-120C- 341692 Rear. . . . . 18014-3-34-4-5-6-7-8 2
120CD-138CD-115C 1 156836 Front & Rear. . . « « « . . 1500-1 4
305341 Rear Left (Withoui T.R. Not with 462148 Front & rear left
992-7-1082-7-92-97 ). 120-1204~120B 1901A-3~3A-4-5-6-7-8 2
~1208A-120C-120CA~120CD-115C 1 362146 Front left & rear right
304540 Rear Left (Without T.R. For 992-7- 19014-3-34-4-5-6-7-8 2
1082-7-92-97-1090-1) e ; 304913 (50.095) Bolt (Supersedes 304475) .0 o0
T e B 315912 (50.093) Bolt 1/2-20 x 2-1/8 hex hd
503170 Hoabs i it 1,1 Hob Wi 120C-120CA~120CD-1 38CD-115C- 1600~
Fr92:07) 12UCRI0BI00 TR LIRS - 1~14~1D-2-1700=1-14~2-1800-14=3-
304800 Rear Right ;w;tgo'r.lf:. For 992-7- it
1082-7-92~7-1090- ?
315816 (50.093) Acorn head Bolt . . , . . . . 115C 4
3 Lefﬁ?ﬁgiﬁﬁmg“)’fggﬁ‘_’;}m s D228 (50.005) Bokk. = i b W b il i ey 1703-34-5 4
304799 LA A ) 330118 (50.09%) Bolt 1/2-20 x 1-11/16 hex hd. 1801 4
: 1203'12008120?—138%1152 1 248881 (50.093) Rear Bolt 1/2-20 x 1-7/8 hiﬁogf:r-a 4
224832 Rear (With T.R.}1600-1-1D-2-1700- 348881 (50.092) Rear Bolt 1/2-20 x 1-7/8 hex hd
-2-3-5-1800-1-3-4-5-6-7-8 2 (Use with ToRe)s « o .1803-34-4-5 2
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'2.0050--2.012 BUMPER 2.0050~-2. 012
X T Yoy  DEscRiPTIONANDMoDELs  Cin | INOEX PART UG pescmiemionanpmopeis  PER
BUMPER—Continuved BUMPER—Continved

2.0050 GQUARD, Bumper-Cont{nued 2.0055 MEDALLION, Bumper (front)

304914 (50.200) Washer 1/2 plain (With T.R.) 356840 P A e T B 5
120B thru 19th Series 2 362072 i e e S . 1901 1
3884 (50.200) Washer 1/2 plain. . . . 115C-1600- 358712 (50.093) Bolt 1/2-20 x 1-1/4 hex hd. . 1900 1
1700-16800-1~14-3~34~4~5-6-7-8 3 362285 (50.093) Bolt 1/2-20 x 1-1/2 hex hd. . 1901 1
5510 (50.220} Lockwasher 1/2. . 120B-120BA-120C- 304914 (50.200) Wesher 1/2 spec . . . . . . 1900-1 1
120CA-120CD~1386D-115C-1601-1D-2- 7156 (50.120) Lock Nut 1/2-20 Marsden . . 1900-1 1
1701-2-35 4
234794 (50.241) Spacer (Use with T.R.}. . . 1703-5 2
7008 (50.100) WNut 1/2-20. .1203-120912-1zoc-1zoca 2.0096 SPACER, (front) medallion to bumper
-120CD-138CD-115C-1601~ 14-1D-2- Z0AI1 B0 20070 s e . : 1900 1
1701-1A-2-3-32-5 4 BADGES S+ N e e B T i s 1900 1
320534 (50.120) Nut 1/2-20 Marsden type hex spi. _
115c-1600-1700—1&00—1801;_u5:63:355 . ' '
7306 15042001 Wabher 1/2 2.0097 RE!NFORCEMENT, Bumper
1900-1-14~3-3A-4-5-6-7-8 2 367327 | ERenib e G e i S 71900 1
7156 (50.120} Leck Mut 1/2-20 (Marsden} 367299 {Rear assembly) . . . . . . . T1900 1
1900~1-1A-3-3A-4-5-6-7-8 4 :
2.010 PLATE, (rear) name
2.006 BAR, guard . 30;530 5 d ol "112:0B—120BA—1200-1200A-—12OCD—1380D 1
R 7 004 150,10 ut 1/4~28
%é???g Rk ol B ?.f%?ngo? % 120B-120BA-1200-120CA-120CD-138CD 2
358824 Front (Auxiliary) « « « + . 71900 3 5502 (50,220} ‘*‘1""23;‘}1"2‘3;&}{300_1200%1200]}1 LS
358208 Front (tubing)s . + « + » 1901434 1 38
3626836 Front (tubingl. . . - . . i%};:g i
h3192 Front (tubingl). . + « « « -
%58208 Rear (tubing} .1901A-3~3A-4-5-6-7-8 1 2.011 PLATE, Bumper :
240873 (50.090) Stud. . . . . 1801A-3-34-4-5-6-7-B 2 ey WL G R PR e S iy o o P 120-1204 "2
7107 (50.120) Nut 7/16-20 Marsden type 6516 (50.000) Screw 1/9-20 x 1-1/4 rnd hd
1801 A-3-34-4-5-6-7-8 2 120-1204 2
6902 (50,120) MNut 3/8-24 Marsden 5510 {50.220) Lockwesher 1/2. . . . . . 120-1204 2
19014-3-34-4-5-6-7-8 2
1 BRGNS P v TR Rl e e s .
g 2.0115 SHIELD & BRACKET ASSEMBLY, (rear) stone
: 356267 {Nol used on 1483-93)

2.007 CLAMP, (front}) guard bar ' 1900,1_3_4_5..5_7 § 1
348872 - LA A 1801&-3—3&—4»-5—6—7—8 2 BOL0M-L Do, ST Ll R v .s o« T1500 1
351376 P P <o G 356829 Bolt 172-20 {Center bracket)

5506 (50.220) Lockwasher 3!8. Figara e }Bagi : AR PR R Sy 1900-1-3-4-5-6-7-8 i
{50.100) Nut 3/8-16. « « o &« « « &« = 3 sher e G f e el ) e
Fon. 1% Lt 7156 (50.120) Lock Mut 1/2-20 . . . . . . . ... 1

3877 (50.200) Washer /4. . . , b= ke e ol
2.008 PLATE, guard bar cover 4291 (50.240) Cotter pin 3/32 x T TR e e
345880 {(front} . . . 1801A-3-3A-4-5-6-7-8 2 '
362172 (Front & rear)19014-3-34-4-5-6-7-8 4 2.0116 SPRING, (rear) stone shield outer bracket
AROED F et | RIS R e 1900-1=3-4-Hh-6-7-8 2
2.0085 SCREW, (rear) guard bolt hole (cover)
34724 i | e 2 1465_73_83.?3(])0_1 9 2.0117 CLIP, (rear) stone shield (to fender)
114055 (50.200} Washer 25/64 x 3/4 x 5/32 . 1900-1 2 362254 QR = LA 1900~1-3-4-5-6-7-8 2
5504 (50.220) Lockwasher /16 . . .+ « . & ?00-900 i g
{50.100) Kut 5/16-18 hex . . . « » . i
AR pre 2,012 BAR, support (front}
304573 Inner . . . 120C-120CA~120CD-138CD 2

2.009 SPAGER, guard 324199 Inner . . . 1601-1A-1D-2-1701-14-2 2
316179 120C-120CA~120CD-136CD-1601~14- 10~ 235041 T R e ! 1703_3A_5 5

2-1701-14-2-1800 4 241755 IO it BT Th Wl 2

FAPAE N M =0 S e i Niewd YRS 1705-34-5 4 348931 Inner . . . . 1801A—3-3A-4—5—6 / 8 2

e e, SRS S AT B fu e led o oy (7 1801 4 303631 Inner right . . . . . . » 120-1204 1

Pl R AT 18014-3-%4-4-5-6-7-8 4 304574 Inner right . . . . . . 120B-120BA 1
i (7 T e e S N LA e |3 A e L 1900-1 4 2195909 Inner right (Prior to Motor #

Bt e R S 115C 1
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2,012--2.013 BUMPER 2.012--2.013
INDEX PART $UG. PER | INDEX PART $SUG. PER
NO. No. LSt  DESCRIPTION AND MODELS CAR RO - e < DESCRIPTION AND MODELS g
BUMPER—Continued BUMPER—Continved .
2.012 BAR, support (front) - Continued 2.013 BAR, support (rear) (Without T.R.) ~ Continued
320514 Inner right (After Motor #T-35209) 220647 Inner left (Por 992 With well}
115¢ 1 1208 1
324194 Inner right . + . . . . .1600-1700 1 04583 Inner lefi {(For 992 Without well}
362041 (Inner Right) . . . . T1900-1900-1 1 120B 1
62176 {Inner Right) 1901A-3-3A-4-5-6-7-8 1 304583 Inner left (For 997). . . . . 120B 1
303630 Inner left. « « « « « o« 120-1204 1 204578 Inner left (Mot used with 992-7)
204573 Inner left. . . . « + « 120B-120BA 1 120B-120BA 1
215908 Inner lef t. {Prior to Motor 320647 Inner left (For 1090-1-2-T7)
. #1-25210 o s A4 00 e OO 120C-120CD-138CD 1
320513 Inner left. {After Motor iT—-352091 215961 Inner left (Not used with 1092-7)
1 120C~120CA-120CD 1
224193 Inner left. « « + + . 1600-1?(}0 i 316003 Inner left (Por 1082-1087), . 115C 1
Zh6843 (Inner left}, . , . . T1500-1900-1 1 315904 Inner left (For 108%-4-5-6-8-9)
262175 {Inner left). 19014-3-3A-4-5-6-7-8 1 115C 1
203626 Quter + « « o o s s = » « 120-1208 2 294176 Inner left. . ., . . . . ,1600~-1700 1
304571 Outer . . . 120B-120BA-120C-120CA- 354704 Inner left {For bodies 138%-93%)
120CD-138CD 2 1800-1 1
224200 Outer . . . 1601-1A-1D-2-1701-14~2 2 320939 Outer . . . 1601~14-1D~1-1701-14-2 2
339040 Quter . . o « « v o« & A703-38-5 2 335042 Ol - v st s e+ s 21703345 2
341754 OQuter . . 1800-1-1A~3-3A-4-5-6-7-8 2 331858 Outer . . ., . . 1800-1~14-3-34-4-5 2
215907 Outer right (Prior to Motor ‘ 205684 Quter right {For 892} , . . . .120 1
F-25210). = o ¢ . e er s 104 30%634 Outer right (Not used with 892)
320512 Quter right {(After Motor !T—3§ﬂ%€: : 120-120A 1
& -
215906 Quter left {Prior to Motor 320642 Pokae. STEAYFROR, S50 Wih “en]}QOB 1
#1-35210). . . . «se . 115C 1 *204582 Outer right (Por 992 Without well)
320511 Outer left {After Motor fT-35209] 120B 1
115 1 304582 Outer right (For 997) . . . . 120B 1
224196 Duter ripght s o 'a 5 o o 1600-1700 1 204577 Outer right (Not used with 992-97)
262042 {Outer Right) 120B-120 1
T1900-1900~-1-1A-3~34~4~5-6-7-B 1 3p0646 Outer right (For 1090-1~2-7})
224195 L o O e i 1600-1700 1 120C-120CD-138CD 1
256844 {Outer left) 315960 Outer right (Not used with 1092-7)
T1900~1900~1~14-3-34-4-5-6-7-8 1 120C-120CA~120CD 1
320649 (50.400) Rivet . . 120-1204-120B-120BA-120C 316002 Quter right (For 1082-7), . . 115C 1
-120CA~120CD~138CD-115C 315903 Quter right {For 1083-4-5-6-8-9)
724197 (50.400} Rivet 3/8" Diameter . . 1600-1-1A~ 115¢ 1
1D-2~1700-1-14-2-3~34~5-1800-1-14A 324175 Quter right . . . . . . ,1600-1700 1
-3-34-4-5-6-7-8 X 354711 Outer right {Ror bodies 1383-93}
268 4] left (For 892) 5
uter left (For s v om e oa
2.01% BAR, support (rear) (Without T.R.) 3.363532 Outer left (Not used with 892) 120 -1
320938 Inner . . . 1601-1A-1D-2-2701-14~2 2 120-1204 1
335043 Inner . « + + « v « « » 21703345 2 *220641 Outer left (For 992 With well}i20B 1
241859 Inner . « « +« & 1800-—1—1&-3——3&—4—5 2 *204581 Outer left {(For 992 Without well}
203686 Inner right (For 8921 . . . . .120 1 120B 1
302636 Inner right (Not used with 892) 304581 Outer left (For 997). . . . . 120B 1
120-1204 1 304576 Quter left (Not used with 992-7)
*320644 Inner right (For 992 With well) 120B-120BA 1
120B 1 20645 Quter left (Por 1090-1-2-7}
2204584 Inner right (For 992 Without well} 1200-120CD-138CD 1
120B 1 315959 Outer left (Not used with 1092-7)
304584 Inner right {For 997} . . . . 120B 1 120C~-120CA~120CD 1
204579 Inner right (Not used with 992-7) 316001 Outer left (For 1082-7) ., ., . 115 1
120B-120BA 1 315902 Outer left (Ror 1083-4-5-6-8-9)
320648 Inner right (For 1090-91-92-97) 115C 1
120C-120CD-138CD 1 724174 futer Jafk, oLt S e 1600-1700 1
215962 Inner right (Not used with 1092~ 35470% Quter left {For bodies 1383-93)
o b N R e R 120C-120CA-120Ch 1 1800-1 1
316004 Inner right (For 1082-87) , . 115C 1 320649 (50.400) Rivet . . . 120B-120BA-120C-120CA-
215905 Inner right (For 1083-4~5-6-8-9) 120CD-1368CD-115C X
iifC 1 324197 (50.400} Rlvet 3/8" diameter . . 1500-1-1A-
324177 Inner right . . . + + + . 1600-1700 1 1D-1700~1~1A~2~ 3= 34~5-1800~ 1~ L A~3
354712 Inner right (For bodies 1385.9%) - I3kt 5-6-7-8 X .
* In the spare wheel compartment floor on the first
%g%g%g i;’:ﬁ:: izgt {gg’; ;8123«:]1 Yt é9.2,.120 1 run of 992 bodies there i3 a 5 tnch well 7 inches
120-120A 1 deep which extends the entire width of the bedy. On
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the later model! 992 bodies this well ls omitted.




2.013—2.019

. BUMPER

2.013--2.019

INDEX PART SUQ. PER INDEX PART SUG. PER
Mo WD, LIST DESCRIPTION AND MODELS i e el bl .~ DESCRIPTION AND MODELS o
BUMPER-—Confinyad BUMPER—Continued
2.013 BAR, Bumper support (rear) (with T.R.) - Continued | 2.013 BAR. support (rear)
303674 Inner right . . . . . s e 2120 1 267323 {Inner right} . « « + . + +» +T1500 1
304584 Inner right (For 992-7) . . , 120B 1 356848 (Inner right)
204584 lnner right (For 99}4_5_6_8_91]_203 ; B - : %2?016‘“—5;?_13255-6-7;‘8 1
315986 Inner right (For 1090-1-2-7) 1:%83{7%1_&33_93] ?e.wf < .13300_1 1
TRC-120CH1300D L 1 | gk = b Rt TR L e Ly
315948 Tnner right (Por 1095-4-56-6-9) ggggﬁ.? A e
312018 Inner right (For 1082-7). . . 115C 1 3646891 { Inner 1ef§?0?aé;1£;?£5§;:;es Lol
516008 Inner right (For 1083-4-5-6-8-§;5C. : s t (1):5}?3_—82-?3) e e o 100058 21
R24777 Inner right . . . . . . .1600-1700 1 385 ;;9&81;00-1—1A-3—5A-4_5_6.7_3 1.
324790 Inner right . . 1601-1D-2-1700-1-2 1 4894 { Out ight) (D ith bodi
335047 Inner right . . « +» . . . » 17035 1 i 14,6;27;:%3_93] BRI cdli;og_l 1
248261 Inner right « . + + « « » . 1800-1 1 S T alig Ak
348471 Inner right , . . . 1803-4-5-6-7-8 1 556849 RApeT CIRE GERR Tlgoo“%iﬁ_é_é_‘\ﬁa 1
3326333 %m’e‘” {eﬁ % By L, -9-21';’? B 364893 (Outer left) (Use with bodies
3 aner left (Use with bodies 9 s 1463-73-83-93) & + . . » . 1900-1 1
304583 %nner' left (For 993-4-5-6-8-911208 1
315985 nner left {For 1090-1-2-7)
1200-120CD-138CD 1 2.0130 BUSHING, support (r?ar)
315947 Inner left (For 1093-4~H-6-8-9} 254828 {For bodies 138%-93-1463-73-83-93)
. 120C-120CD 1 1800-1~1900-1 2
316017 Inner left (For 1082-7) . . . 1i5C 1
316007 Inner left (For 108%-4-5-6-8-9)
2 115¢ 1 2.014 BRACKET ASSEMBLY, Licenss plate (front)
32477 Inner left. ._. . . . . .1600-1700 1 i
324789 Inner left. . . . 1601-1D-2-1701-2 1 ggﬁ;g 1 W Dl Al ;iﬁ&%ﬁ i
gzggg e P R A, 1 711678 120C-120C4-12000-138CD-1601- 141D
348468 Inner ieft. . . . . 1803-4-56-7-8 1 315982 > n e SR e o
41859 Inner (For bodies 1327- 9) 1806-? 2 2a1745 1800~1-1A~3-3A 4R 678 1
372 Quter right . . .. . . - - 21201 362111 Ltivem ity (bl U 21 4 19th Series 1
204806 Quter right (For §992-7) , . . 1208 1 7827 (50.003) Screw 1/4-28x%/4 hex hd
204582 Outer right (For 993"4’5‘6-3—-91208 : i 190-1204~1208-120Ba 2
315984 Outer Tight (For 100127 G i e SR
120C-120CD-138CD 1 b 1 90A~120B—
515646 A SN ol 7004 (50.100) Nut 1/4-28 , 120 1204 120B-120BA 2
1200-120CD 1
316016 Outer right {For 1082-7). . . 115C 1 2.015 BRACKET, Llcense plate (front)
316006 Outer right (For 1083—4—5—5—8-51’;5(: ; 324682 (30.657) Upper . . . . « « « & 19th Series 1
(50, 0 oA i
s ower st ooty || 0 (R e ks e e 1
524788 Outer right . . . 1601-1D-2-1701-2 1 CEEBARDAED - ML A/ 90 g e | e i
335045 Outer right » » » » o « « » 1703-5 1 R R
348360 Oufer Tight « o o % e« o 1800-1 1
248470 Quter right . . . . 1803-4-5-6-7-8 1
341858 Outer {Por bodies 1327-9) . 1806-7 2 2-016: PLATE, brackst adjuating
202671 Outer lefte o v « « v « . e 00 SOMER = LN e ey B e e e 71900 1
304805 Outer left. (For 992-71:5_{.S o 10084
304581 Outer left.(For 993-4-5-6-8-9)120B 1
215933 Outer left (For 1090-1-2-7) 2-(3);7 SCREW, bracket ad Justing plate
: 120C-120CD-138CD 1 s I R R s, S ) 74900 1
315945 Outer left (For 1093-4-5-6-8-9) 7319 150.200) Washer 1/4. . . . . . . . . Tigco 1
L 7 o el 1200—1%(1)(5:10) 11_ ?502 (50.220) Lockwasher 1/4. . . . . . . T1900 1
uter le or Si o (50.100) Nut 1/4-20 hex. v o o 4 »
316005 Outer left {(For 108%-4-5-6-8-9) e : {3 A0
1150 1
2223:7’3; gﬂter }egt. P .1.1600;1700 1 2.018 CLAMP, bracket
ter left. . . . 1601-1D-2-1701-2 1
335044 e e e s 1702-5 1 ggg,?g AR A s T1900 1
348357 o T T R AR 1800-1 1 il K, S TR I 71900 1
348457 Outer left. . . . . 1803-4-5-6-7-8 1
320549 (50.400) Rivet . . . 120B-120BA-120C-120CA-
120CD-138CD-115C X 2.01% SCREW, bracket clamp
324197 (05.400) Rivet 3/8" dismeter SRt e el hram Ll T el Sy = T1900 2
16th thru 19th Series X 7320 (50.200) Washer 3/8 ......... 71900 2
5506 (50.220% Lockwasher %/8. . . . . . . T1900 2
7006 (50.100) MNut 3/8-24. . . + . . ... TIS00 2
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